
 
TEST RESULTS FROM MICROCHEM LABORATORY 

 

HUMAN CORONAVIRUS STRAIN 229E ATCC VR-740 
Surface test 10 June 2020 

99.92% reduction in 30 minutes 

Surface test on fabric mask 11 Sept 2020 
Over 99.44% reduction in 30 minute test 
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